

# Test Report

Report No. A2230089482102001

Page 1 of 14

**Company Name** WUXI XINGDA NEW POAM PLASTLCS MATERLALS CO.,LTD  
**shown on Report**

**Address** 88 XIGANG RD(S)DONG GANG TOWN XISHAN DISTRICT, WUXI,  
JIANGSUA













**T**



j91.44 70.32 0  
14



# Test Report

Report No. A2230089482102001

Page 10 of 14

<b>Batch</b>	<b>No.</b>	<b>Substance Na</b>
--------------	------------	---------------------

# Test Report

Report No.

# Test Report

Report No. A



